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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021889

Page / Pagina:

1/4

(52) 229 989 1120 fax

Date/Dia: 1 M\Omxwoom

Customer | Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order [ Cliente Orden - tem N* Customer's Reference | Referencia del diente Manufacturer's Works Order N° /| Confirmacion de Venta
080810/02

IManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto Surface | Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

I5tandard or Specification | Normas o especificaciones |steel Grade | Grado de acero Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensiones, Length / Longitud Quantity / Cantidad. 1 Pcs/pz Nominal Weight / Peso Nominal

457.00 X 23.80 MM 6.94 / 7.44 MTS 254.25 KG/M

18.00 X 0.938 INCH 22.80 / 24.40 FT 171.08 LB/FT

S

TENSILE TEST / ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y.S uTs. Y5
Condicion de la prob D iones de la emp Unit / Unidad Unit / Unidad ! Elongation
Heat N Sample N°[ Ls 7T | Type Size Area Temp. |KG/MM2 KG/MM2 urs Alargamiento
Colada N° | Muestra N* Tipo Ori Tamano Seccion de Bul 0.5%
mm mmz jensayo Required/Reguerndo Required | Requerido Required % in 2 inches
[TMin [ Thr: IMin % = AP
TMax: Thax:
LMin: 29.50 |Lmin.  42.18 Max Obt.
C L Max L Max: £l
21045 j20128 |C/B| ST |Rec L || 38.40 x 26.00 |998.40 TA 37.32 51.76 0.72 58
21045 J20129 |C/B| ST |Rec | L | 38.10 x 25.50 _qu.uu TA 37.29 51.62 0.72 57
Ls: Location of the ple | Lot ion de la C/B: Body | Cuerpo R/U: Upset | Recalque TT: Heat Treatment | Tratamiento Térmico
Tra: Specimen with heat atl y | Probeta en lat NR: N, d and Tempered [ N lizado y R i TR: Q hed and Temp 1 | Temp ¥ Ri d
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen | Rectangular Cil: Round bar specimen | Cilindrica Ori: Orientation | Orientacion L: L inal / Longitudinal
T: Transverse | Transversal TA: Room Temp 1T Ami: EUL: Extension Under Load Method UTS: Ui tensile gth | R:
Max: Maximum [ Maximo Obt: Obtained /| Obtenido ¥.5.: Yield strength | Fluencia LMin: Logitudinal Mi I Minimo L
> TMin: Transverse Minimum / Minimo Transversal TMax: Tran M | Maximo Tr Min: Mini | Minimo

This s to cantify thist the products described hars in wers manofacires. sampled, fasteq, andior inspected in acoordance with the specfication referenced and mests the requiniments in sl espects. T cortificale 15 ssued by 8 compulonzed system and il 15 valid with slecironic ssgnaturs. On the onginal canificals the trace mark grean coloured

‘Tenars' s stamped. In case the ownar of the cnginal carficate would release & copy of it he must sties! its conformity 1o the onginal one, tsking upon rimseifl the responsability or any urdswiul or not allowed usa Ay sl andior will b subj o the law

This cedificate ia not » declaration of ongin nor may i be used &5 & declaration of angin ”

Esta docomento carifica que lus producton descrites agui fusmon mandsciumdos, pobados yio inspeccionados de scusro con is sspecficacion de referercia y satlaface los commspondientss mquerimeenos  Esio cenilicado se emite L sastema y &5 vilido con firne slectmnica.  En sl cenficads ongsnal &l logotipe

Tanats (verde) astd impreso &0 kb o En caso de que ol p dal pue wna del misma, deberd gamniosr la conformidad con el coginsl, y s hace responnably por cualguer wio iogal o indebido. Cualquer alermcion ywo lalsificacion serd sweta a la ey

Esin cartificado no a3, ni puade ser usado, coma una declameion de ongan — DICA 777 04 Of
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021889

Page / Pagina: (52) 229 989 1120 fax

2/4

Date/Dia: 12/09/2005

Customer / Clente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. (Customer’s Order / Cliente Orden - ltem N Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacién de Venta
0oso0810/02
Manutacture Process! Proceso de fabicacon Product Type | Tipo de producto. Suiface { Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Normas o especificaciones. Steel Grade ( Grado de acero Ends | Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
[xmensions | Dimensiones Length / Longftud. Quantity / Cantidad. 1 Pcs \ﬂN Nominal Weight / Pesc Noaminal
457.00 X 23.80 MM 6.94 / 7.44 MTS 254.25 KG/M
18.00 X 0.938 INCH 22.80 / 24.40 FT 171.08 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerida HRC Heal/ Cotada: Required /Requerdo  HRC
21045 Min Max 22.00 21045 Min Max. 22.00
Isample / Muesira 20128 |End / Ext: [Sample / Muestra 20128 |End 7 Ext:
Quadrant Aver Quadrant Aver
Cuadrants 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/MDE J79.6 |80.8|80.8 [BD.4 1 OD/DE  J81.0|81.4|81.3|B1.2
Unit / Unidad MW/C J§78.7 |B0.7|80.8 |80.1 Unit | Unidad MWIC 79.1]80.1]79.7]79.6
HRb ID/DL §1.2 |B1.5]81.4 |B1.4]1.3 HRb 10/DI 79.1]78.7]79.2]79.0]2.2
Pips N® / Tubo N®: leas cin Jrr: s Pipe N® / Tubo N®: |es: c/a Jrrs sT
Min: Minimum | Minimo IDIDI: il D | Dia i Ls: Location of the 1L lizacion de la Tra: Sp with heat al Lab y [ Probeta tratada en lab io
Max: Maximum / Maximo Aver.: Average CiB: Body | Cuerpo NR: N lized and Tempered / N do y R id A: Annealed | Recocido
ODIDE: Outside Di | Dia Prom.: Promedio RIU: Upset | Recalque TR: Qi hed and Tempered | Templado y R ich SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | B TT: Heat T | Tratamiento Térmico N: Nor d /| Normalizado  ST: As Rolled | Sin Tratamiento  Q/T: Quenched | Templad:
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* | Sample N* Flattening Test |
| Coaca | Muesia N | Fravo de Apiastamenio |
21045 jz20128 GOOD/BUENO
21045 20129 GOOD/BUENO
This i to cartify that the products describod hers in wers manufaciured, ssmpied, nstod, andior And in with the mfemroed snd mests the equirements in all respects. Thks certificats = msuod by & compuianzsd systsm ard i is valid with slectronic signaturs. On the onginal cadificate the frade-mark green coloured
Tenars' is stamped, In cass the ownar of the onginal cenficais would reksase o copy of b, he must atiest fis Sordormity to the original one, takang upan nimseift the sepansability for any unlewhd o not slbowed use  Any afterstion and/or falaif will b | ta tha low
This cedificate ia not & dadlamtion of ongin nor may it e wsed 2= 5 decambion of ofigin
Esia dociments cenifica que los praductos descritos agul fusmen manufacturdos. probodos yio inspeccionados de scuerdo con ia da rufs ¥ face o Esle cortificodo sa emite un sisdsma ¥ 85 vabido con firma alectrdnica.  En el cenificade onginal el logotips
Tanans (verde ) osth impreso en ia noj  £n caso de que of possedor del certificado antregue una lolocopia del misma, deberd garantizar la conformidad con el oniginal, y 88 hace reaponsabls por cualguier use Usgal o ndebids  Cunkjuier alamBcEn yio falsificacion se sujota a la loy
Este carificada no o3, ni pusde ser usado, como una declemcion da orgen. _ DICA 777 D4 0
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021889

(52) 229 989 1100 tel
Page / Pagina: (52) 229 989 1120 fax

3/4

pate/Dia:  12/09/2005

Customer / Ciente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V.

(Customer s Order [ Cliente Orden - llem N* Customer s Reference | Referencia del cliema Manufacturer s Works Order N* | Confirmacion de Venta
080810/02
Manufacture Process/ Proceso de fabicaoén Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

IStandard or Specification /| Mormas o especificaciones.

Steel Grade |/ Grado de acero.
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A85/99B B/X42 PSL1

Ends | Extremos, NORMAL BEVEL
BISELADO NORMAL

Dimensions [ Dimensiones

457.00 X 23.80 MM
18.00 X 0.938 INCH

Length |/ Longitud. Quantity | Cantidad
6.94 / 7.44 MTS
22.80 / 24.40 FT

1 Pcs/pz

MNominal Weight / Peso Nominal
254.25 KG/M
171.08 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition, % | Composicién %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B N S1 52

? ¥ 100 X 1000 X 10000 X 100
Heat —._._ Max|
Colada Min
Sample N* Tu Max] 25 | 120 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° Min} 25 | 10
§21045

20128 P 22 87 15 10 |4.1)2.2| 9 50 0 | 145 | 18 9 4 0 0 3 0 94 0 33.6

20129 P 20 | 87 15 10 |4.2§2.1] 8 50 0 | 145 | 22 9 4 0 0 7 0 94 0 33.7

H: Heat | Colada P: Product | Producto

S1:5UMA Nb+V+Ti

52:5UMA Mo+CreNi+CutV

HYDROSTATIC TEST / PRUEBA HIDRAULICA

Pressure | Presion Time/ Tiempo Results | Resultado
Unit/ Unidad. Value! Valgr Second/ Segundos
PSI 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ2

Afinacidn-Lingotes.

Manufactured by / Fabricado por.
Steel making process / Fabricaciém del acero: Electric Arc Furnace-Ladle Furnace-Ingots.
Acero calmado con aluminio.

TAMSA

Fuly Killed Steel

/ Hormo de Arco Eléctrico-Hormo de

Tenaris' i= stsmped. In cass th

This cedificats is nol & declamstor

WS 6

This = 1o caniy thal s products cescried hare n ware manufsciured, samplad, lested, sndfor insp d in with the sp

Este dooumento. certifics que los productos desonbos squl fusron mamnfacturedos. probados yo imspeccionados de acuerdo con la especificacion ds mierencs y smtish loa

Tenans (verda ) estd impreso en | hoa  En case de gue &l posssdor del ceifificaco entregue una

Esis carificado no &5, ni pusde ser Usado, como una declaracion da orgaen

and moots e reguimmernts o all respects This conificats i izsued by a computarced sysiem and i |z valid with alactronic signature On the onginal cestificate the rede-mark green coloursd
w ongnal cartificats would relesse & copy of it, ha must sftest its conformity to the orginal ane, taking upon timeelit (he responssbility for any unlewful or not sliowed use  Ary sitarstion andfor felsification will be subjecied fo the law
mor may il be used 88 & declamtion of oagin

= Ese certificado se amis mediems un sistama compuiatizado y es wilido con fimma alecimnics En el cotficade onginal & logotipo
pea del miamo, debard gamntizer b conformidad con o onginal. y 28 hace maponsable por cualqussr uso ilegal o ndebide. Cualquer sliemcin yio Inlsificacidn sem swets o o loy

DHCA TTT 04 O
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- Tubos de Acero de Mexico, S.A.
qm : m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

05021889 4/4
Date/Dia: 12/09/2005

lCustomer | Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Chente Orden - liem N* Cust s Refl | Ref ia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
080810/02

Manufacture Process/ Proceso de fabicacion. Product Type | Tipo de producto. Surface ! Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

I5tandard or Specification | Normas o especificaciones. _mﬁ.mﬁwn.am ! Grado de acero, Ends | Extremos NORMAL BEVEL

APT 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones. Length | Longitud Quantity | Cantidad 1l Pcs/pz Nominal We:ght / Peso Nominal

457.00 X 23.80 MM 6.94 / 7.44 MTS 254.25 RKG/M

18.00 X 0.938 INCH 22.80 / 24.40 FT 171.08 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

Material free from Mercury contamination / Material libre de contaminaciém de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 557012

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Certified
N* 110450

This 18 10 carily thel the products sescribed here n wors manufaciureg, sampisd, lested, sndior inspacted in acconiance with the speclication referercsd and mests (he regquinments -ﬁ-v!sw Thia

e issued by @ d systom snd f b valid with electronic sgnature  On e onginal ranficate the irede-nark green coloured
Tonaris’ i= slamped. In case the owis: of 1he onginal carificale would release 3 copy of i he must stiest s conformity 1o the original one, teking Upon himsedfi (he responsability for any unlewful or not allowsd use. Any allerstion andior falsfication will be subjectad Lo the brw
This conificate is not a declsrstion of orgin nor may it bs Used s 8 declamtien of ongin

Este documenio cartifica que los poductos descritos squi fuersn hados yio

de scusmo con le sspecilicacion de refaencis v sstisfacs los i ! ! Ests

= pimils un arslema do y & valida con famna elecirdnica.  En sl cartificade onginal & logatipo
Tanans (verde) estd impreso en ls hom En caso de que el possedor del cerificado entregus una lotocopia dal mismo, debera garentizer la conformidad con et onginal, y s hace meponsable por cusiqussr uso ilegal o indebido. Cuniquier slerscin yo inisificacion sem sujsis o b= ey
Eate canilicado no es, ni pusde sar usado, como una declamcién de organ — DNCA 777 04 0|




